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C/ANIS

PREMIUM MDF SLATS

INSTALLATION

Panel the wall with either aluminum
channels or plywood as the base.

Fixing the panel: Drill screws on the lower
side of the first panel at intermittent
distances.

Overlap the upper side of the second panel
on the first panel.

Again drill the screws on the lower side of
the second panel.

As we repeat the process, screws are
hidden and we achieve perfectly consistent
panelling.

PANEL 1 PANEL 2 g
PANEL 1 PANEL 2
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Refining raw wood fibers for quality. CORE
Gluing, pressing and calibrating into

uniform panels. FINISH
Routing wooden panels into desired HEIGHT
designs.

Applying textured PVC finishes on top WIDTH
layer. THICKNESS

: Engineered Wood

(HMR-Grade MDF)

: Textured PVC Membrane
: 2900 mm (9.5ft)

: 120 mm

:18 mm
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TEST REPORT TEST REPORT TEST REPORT
: Issued to:
Issued to: M/s.Bhandari Agencies Pvt. Ltd, Test Report No + VMS/R/23-24/0140 M/s.Bhandari Agencies Pvt. Ltd, Test Report No IMS/R/23-24/0140
M/s.Bhandari Agencies Pvt. Ltd, Test Report No : VMS/R/23-24/0140 14-1-395/1, Aghapura, Hyderabad. Test Report Date  : 12.05.2023 14-1-395/1, Aghapura, Hyderabad. Test Report Date 2.05.2023
14-1-395/1, Aghapura, Hyderabad. Test Report Date  : 12.05.2023
‘SampLE PARTICULARS ‘SAMPLE PARTICULARS
‘SAMPLE PARTICULARS Page 2 of 5 Page 3 of §
Page 1 of 5 Sample Details  Rang Canis Premium MDF Slats Reference Number Sample Details.  Rang Canis Premium MDF Slats Reference Number
Sample Details + Rang Canis Premium MDF Siats Reference Number : NA Sample Description  : 18mm X 120mm X 2900mm Reference Date A Sample Description 18mm X 120mm X 2900mm Reference Date NA
Sample Description 18mm X 120mm X 2900mm Reference Date NA ity 1 Date of Receipt 1 08.05.2023 Quantity 1 set Date of Receipt 08.05.2023
Quantity e s Date of kmlrx 08.05.2023 Packing Details iGoed Date of Testing ' 09.05.2023 Packing Detalls ; Good s Date of Testing 09.05.2023
cking Detalls : Goox Date of Testi :09.05.2023 Re : Molsture Contant, Fiammabikty Date of Completion : 12.05.2023 Teat Raquired + Screw Withdrawal Strength Date of Completion : 12.05.2023
Test Required : Physical Properties Date of Compiedion _+ 12.05.2023 e
Test Resuurs
Test Resurs
per Results Results
Results sl. No Test Parameter Units | 1S 12406 - Grade 1 Sl. No Test Parameter
sl. No Test Parameter Units | 15 12406 - Grade 1
1| Moisture Content % 5-10 7.50 1| Screw withdrawal strength
1 | Dimensional Verification The given Material is. ()| Face I [ I 1500 Min T 1520
()| Height mm 2900 £8.7 2900 subjected to (i) | Edge [ N | 1250 Min 1300
(i) width mm 120 £0.36 120.04 2 | Pammatinty s 1 . g A emarks: The above test résults are meeting to IS 12406-Grade 1 Medium Density Fiber Board
iy | Thickness ‘mig 18.03 2 propagation Test method: 12406, IS 2380, Customer Specification, VMS/MECH/SOP/02
(iv) | Slot width ol B 12.0 Remarks: The above test results are meeting to 1S 12406-Grade 1 Medium Density Fiber Board Disclaimer - 1: This reportifelotes anly Lo trggertigilar samgle STREEEE fftest.
Test method: 12406, xs 2380, Customer Specification, VMS/MECH/SOP/02 imer -2: Sampling is done by customer.
(v) | Edge Straightness mm/im 2mm/m Max 0.0 Poetina tes only to the particular sample submitted for test. *+*END OF THE REPORT***
(vi)_| Squareness mm/im 2mm/m Max 0.0 Disclaimer -2: Sampiingis done by customer.
2 Dunlllv ke m3 600 - 900 730 ***END OF THE REPORT***
/& test results are meeting to IS 12406-Grade 1 Medium Density Fiber Board
Tetk method: 12206, 18 2580, Cutomer Specincation, VHS/MECH/SOP/03
Disclaimer - 1: Thi report relates only to sample submitted for test.
Disclaimer -2: Sampling is done by custor

omer.
***END OF THE REPORT***

T X 1, VIANAYAKANAGAR, BALANAGAR, HYDERABAD, TELANGANA
PHNO. 9630181727, EMAIL ID: VIRTUE MET@GUAI COM
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VMS/QE/7.8/IR Rev 02 Dec’21
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VIRTUE META-SOL

MATERIAL SOLUTIONS
SHOP NO'GA7. SMR ViNAY CAPTOL PO
DERABAD, TELANGANA, INDIA. 500 O

ITE BALANAGAR POLICE STATION,
3:

VIRTUE META-SOL

ATERIAL SOLUTIONS

RABAD, TELANGANA, INDIA. 500

SHOP NO1B7, SMR VINAY CAPITOL, OPPGEITE EALANAGAR POLICE STATION.
037,

TEST REPORT TEST REPORT
Issued to: Issued to:
M/s.Bhandari Agencies Pvt. Ltd, Test Report No + VMS/R/23-24/0140 M/s.Bhandari Agencies Pvt. Ltd, Test Report No  YMSIRI23-24/0140
14-1-395/1, Aghapura, Hyderabad. Test Report Date  : 12.05.2023 14-1-395/1, Aghapura, Hyderabad. Test Report Date 12.05.2023
‘SaMPLE PARTICULARS SaMPLE PARTICULARS
Page 4 of 5 Page 5 of 5
Sample Details + Rang Canis Premium MDF Slats Reference Number : NA Sample Details + Rang Canis Premium MDF Slats Reference Number  NA
Sample Description ~: 18mm X 120mm X 2900mm Reference Date I NA Sam e Description : 18mm X 120mm X 2900mm Reference Date NA
uantl Date of Receipt : 08.05.2023 ntity Date of Receipt 08.05.2023
Packing Details '+ Good Date of Testing 09.05.2023 Pﬂck‘"s Details. : Good Date of Testing 09.05.2023
: Modulus of Elasticity Date of Completion  : 12.05.2023 : Modulus of rupture Date of Completion 12.05.2023
Test Resurs Test Resurs
‘Specifications as per Results ‘Specifications as per Results
si. No Test Parameter uUnits | 15 12406 - Grade 1 sl. No Test Parameter Units | IS 12406 - Grade 1
1| Modulus of Elasticity 1| Modulus of Rupture
(1) | Along the grain direction (Average) [ wpa | 2800 Min | 2920 (1) | Along the grain direction (Average) [ mpa | 28 Min | 29.10
(ii) | Across the direction (Average) | mea | 2360 (i) | Across the direction (Average) | mpa | 2234
Emar: The Soovstet it are mealip o o UG-G AT Hedual Density Fiber Board Remarks: The sbove tes rasult are meeliy to 5 12406-Grads T Hedhur) Density Fiber Board
Test method: 12406, 1S 2380, Customer Specification, VMS/MECH/SO! Test method: 12406, 1S 2380, Qustomer Spécfcatic, VMS/MEGH/SOP/02
This only to ple 3 Disclaimer - to the
' Sampling is done by customer. Disclaimer -2: samnlmq is done by customer.

#**END OF THE REPORT***

SRINVASANILAYAN, BALAN
PHNO, 9030181727, EMAIL ID: VIRTUE MET@GMAIL COM

R, FIYDERABAD, TELANGANA|
VMS/QE/78/TR Rev 02 Dec'21

#**END OF THE REPORT***
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INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RC 1030 FLUTED FUMED OAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —

—_———— 12MM




INDEX SLATS RIBBED PEAKS BLOCKS

FLUTED STATUARIO

25MM MM

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —

120 MM



INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RC 1019 FLUTED WENGE

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

FUMED OAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES RIBBED PEAKS BLOCKS

EUROPEAN CHERRY

Size : 2900 MM [9.5ft) X 120 MM e [
Thickness : 18 MM

—18MM —

120 MM



INDEX FLUTES RIBBED PEAKS BLOCKS

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

L
:




FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

CLASSIC WALNUT

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

SAMARI OAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

GOLDEN TEAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

ARMANI OAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —
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RIBBED PEAKS BLOCKS

INDEX FLUTES
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18 MM

2900 MM (9.5ft) X 120 MM

Size:
Thickness




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

JURASSIC

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

STATUARIO

18 MM

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM l




INDEX FLUTES RIBBED PEAKS BLOCKS

SAGE

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




INDEX FLUTES RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

PIGEON

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RC1004 ALABASTER

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RC 1006 TEAL

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES SLATS PEAKS BLOCKS

RIBBED FUMED OAK
. r
Size : 2900 MM [9.5ft) X 120 MM i LTk V) Ll

MM

Thickness : 18 MM




PEAKS BLOCKS

INDEX FLUTES SLATS

RANGE OF DECORATIVE PRODUCTS
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Size : 2900 MM (9.5ft) X 120 MM

Thickness : 18 MM




INDEX FLUTES SLATS PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

/’4;
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RIBBED WALNUT

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




INDEX FLUTES SLATS PEAKS BLOCKS

RIBBED OAK
Size : 2900 MM (9.5ft) X 120 MM ﬂ >, L

MM

—18MM —

Thickness : 18 MM




INDEX FLUTES SLATS PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

VINTAGE OAK

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




INDEX FLUTES SLATS PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RIBBED SUGAR
o, : [
Size : 2900 MM (9.5t) X 120 MM i ) M o . L
Thickness : 18 MM l




INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RC 1020 SUGAR PEAKS

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




INDEX FLUTES SLATS RIBBED PEAKS

SMOKED CARICIA

18 MM

18 MM

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM

—18MM —




INDEX FLUTES SLATS RIBBED PEAKS BLOCKS

RANGE OF DECORATIVE PRODUCTS

RC 2010 CARICIA

Size : 2900 MM (9.5ft) X 120 MM
Thickness : 18 MM




RANGE OF DECORATIVE PRODUCTS

| MASKARA" | arT - oNe | EADED

C H A R M 6H ACRYL'C LAM'NATE DECORATIVE LOUVERS

LITIA | GROOVE | GROOVE | GROOVE

EARTH COLLECTION PASTEL COLLECTION FOREST COLLECTION
FLUTED ACRTLIC LOUVERS LOUVERS LOUVERS
CANIS” NARWN ©NIT OHHO
PREMIUM MDF SLATS ENGRAVED ACRYLIC SEAMLESS CHARCOAL EXCLUSIVEDECORATIVELAMINATES

BERN | =&

DECORATIVE PVC LAMINATE .
rangdecor.in 500 X PVC, WPC BOARD
(X}

Follow us on : @

2025-26

V@BOT

SCREWABLE & QUALITY 100% EXTRA 100%
E APPROVED RECYCLABLE STRENGTH CALIBRATED

Disclaimer : There can be colour variation in material from
different batches and it is adviced to use same batch.

Avoid from direct sunlight it causes yellowness on product.



